(HjHusqvarna

917.289570

(YTH2348)

ILLUSTRATED PARTS LIST

532 43 38-61 Rev. 1



TRACTOR - - MODEL NUMBER YTH2348 (289570)

DECALS
2 56
8\_
KEY PART
NO. NO. DESCRIPTION
1 532 41 16-58 Decal, Operators
2 532 42 91-96 Decal, Hood
3 532 43 31-42 Decal, Hood Panel SD
5 532 42 38-29 Decal, Customer Respons.
6 532 43 37-36 Decal, Replacement
8 532 42 95-57 Decal, Eng. HP
9 532 14 50-05 Decal, Battery Dnge/Poi
11 532 17 05-63 Decal, Warning

WHEELS AND TIRES

wheel_art_1-tex

28

N —

KEY
NO.

12
13

KEY

z
o

Co~NOOOTA~WN =

PART
NO. DESCRIPTION

532 17 84-55 Decal, Mower Caution

532 19 87-85 Decal, Mower V-Belt Schematic
532 16 69-60 Decal, Bypass

532 41 08-05 Pad, Footrest, LH

532 41 08-06 Pad, Footrest, RH

532 43 38-61 Manual, Owner's (English)

532 43 38-63 Manual, Owner's (French)

PART
NO. DESCRIPTION

532 05 91-92 Cap Valve Tire

532 06 51-39 Stem Valve

532 13 83-36 Rim Asm 6" Front Service

532 05 99-04 Tube Front (Service Item Only)
53210 62-22 Tire F T 15x 6 0 - 6 Service

532 12 49-57 Fitting Grease (Front Wheel Only)
532 12 49-59 Bearing Flange (Front Wheel nly)
532 17 50-39 Cap Axle Blk 1 50 x 1 00

532 13 84-68 Tire R T 18 x 9.5-8 Service

532 12 49-26 Tube Rear (Service Item Only)
532 13 83-37 Rim Asm 8" Rear Service

532 14 43-34 Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches

1inch =25.4 mm



TRACTOR - - MODEL NUMBER YTH2348 (289570)

SCH12
+ ‘ -
BATTERY
LENOID
- SOLENOIL - STARTER
RED |
RED S | O T
AMMETER FUSE |
(OPTIONAL) ! : BLACK
! |
| - — - — = -
PTO SWITCH WHITE
(DISENGAGED) ~ m— === — = —|4
ICLUTCH/BRAKE
| _(PEDAL UP)_
T T T T T T T T T T T |
| REVERSE SWITCH |
| (NOT IN REVERSE) |
! |
| |
| |
_________ |
|
BLACK :
SEAT SWITCH ‘
[ ] (NOT OCCUPIED) ‘
|
|
|
|
|
| JUNCTION |
JCONNECTOR [T X7~ 77"~ -
. I O I
= | I
Z | SHORTING }
2 | CONNECTOR \
2 | CHASSIS \
tHARNESS — _ _ _ _ ______________ !
I]C [IF [IH L O IGNITION O SPARK :
UNIT PLUGS GAP .
G (2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)
BLUE HOUR BLACK
[IA I]D METER O

PTO SWITCH
(MATING SIDE)

BLACK

1 BLUE

BLACK

POWER OUTLET
(OPTIONAL)

FUEL SHUT-OFF
SOLENOID
(IF EQUIPPED)

CHARGING SYSTEM OUTPUT
9-16 AMP DC @ 3600 RPM

REGULATOR

RED

ORANGE

O

STATOR

28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)

BLACK

HEADLIGHTS
——
D, O WIRING INSULATED CLIPS .
NOTE: IF WIRING INSULATED
IGNITION SWITCH o, q CLIPS WERE REMOVED FOR N R OV ABLE
POSITION | CIRCUIT ~ “MAKE” SERVICING OF UNIT, THEY
OFF NGAL O G SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR —( —
RUN/OVERRIDE| B+A1 = WIRING. REMOVABLE
RUN B+A] L+A2 CHASSIS HARNESS DASH HARNESS CONNECTIONS
START IB1s+al CONNECTOR CONNECTOR

(MATING SIDE)

29



TRACTOR - - MODEL NUMBER YTH2348 (289570)

ELECTRICAL

T11S

With 12V Outlet Option

With Service Minder Option

30




TRACTOR - - MODEL NUMBER YTH2348 (289570)
ELECTRICAL

KEY PART
NO. NO. DESCRIPTION

1 532 16 34-65 Battery

2 874 76 04-12 Bolt Hex Head 1/4-20 x 3/4

8 532 18 64-91 Box Battery

16 532 17 61-38 Switch Interlock Push-In

21 532 18 37-59 Harness Socket Light w/4152J
22 53200 41-52 Bulb Light

24 53240 02-53 Cable Brty

25 53241 28-95 Cable Starter

26 53217 51-58 Fuse

27 873 51 04-00 Nut Keps Hex 1/4-20 unc

28 532 14 54-91 Cable, Ground

29 53240 15-45 Switch, Seat

30 532 19 33-50 Switch, Ign

33 53241 19-35 Key/Chain

34 53211 07-12 Switch Light/Reset

40 532 40 11-04 Harness Ign. Dash

41 817 72 04-08 Screw Thd Cut 1/4-20 x 1/2

42 532 13 15-63 Cover, Terminal

43 53219 25-07 Solenoid

46 532 40 17-63 Gauge Serviceminder Hrmtr

50 53217 46-51 Switch PTO

55 817 06 05-12 Screw Thdrol 5/16-18 x 3/4 TYTT
71 532 19 42-76 Harness Ign.

79 532 17 52-42 Socket Asm. Bulb Twistlock

90 532 40 07-24 Cover Terminal

91 532 19 02-70 Strap Battery Mount Front

99 817 67 04-12 Screw Hexwsh Thdrol 1/4-20 x 3/4
100 81909 14-16 Washer 9/32 x 7/8 x 16 Ga.

102 532 40 44-54 Harness Pigtalil

105 532 40 75-68 Switch Reverse TT Pedal Control

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

31



TRACTOR - - MODEL NUMBER YTH2348 (289570)

CHASSIS

q_36

chassis-tex_It hus

32



TRACTOR - - MODEL NUMBER YTH2348 (289570)

CHASSIS

KEY PART

NO.

NO. DESCRIPTION

532 40 50-12 Logo

532 40 87-00 Dash

532 41 10-46 Hood

532 19 89-07 Lens LH

532 40 86-07 Grille Asm.

532 19 89-06 Lens RH

532 19 61-25 Plate Engine

817 06 05-12 Screw 5/16-18 x 3/4

532 42 36-94 Fender

873 68 05-00 Nut Lock 5/16-18

817 49 05-08 Screw 5/16-18 x 1/2

532 41 63-58 Screw #10 x 0.750 BOS Thread
532 40 75-90 Bumper Dash

532 19 85-12 Air Duct

532 19 95-35 Shield Browning

532 40 96-27 Window Fuel

532 14 24-32 Screw

532 19 68-26 Support Tank Rear

532 19 63-04 Crossmember

532 40 07-76 Screw 10-24 x 5/8

532 19 52-27 Bushing Steering

532 19 97-82 Cargo Net Asm.

532 19 54-57 Chassis

532 40 30-25 Bushing Mtg. Fender Crgo
532 40 68-59 Dash Lower

874 78 05-20 Bolt Fin Hex 5/16-18 unc x 1-1/4
817 00 05-12 Screw 5/16-18 x 3/4

873 90 05-00 Nut Lock Hex Flange 5/16-18
532 40 41-37 Plug Hole Dash Lower
532 41 34-85 Plate Deck Lift

532 40 30-48 Vent Side Hood RH

532 40 30-76 Vent Side Hood LH

532 41 66-13 Vent Top Hood

33

KEY PART

NO.

205
206
207
208
209
210
211
212
213
214
217
218
228
233
234
235
236
238
282
283
284
285
286
287
298

NO. DESCRIPTION

532 40 17-09 Skirt Hood Side RH
532 40 17-11 Skirt Hood Side LH
532 19 71-98 Bezel RH

532 19 71-99 Bezel LH

532 19 91-30 Insert Hex Top RH
532 19 91-31 Insert Hex Top LH
532 19 91-32 Insert Hex Bottom RH
532 19 91-38 Insert Hex Bottom LH
874 76 05-12 Bolt 5/16-18 unc x 3/4
532 19 91-45 Clip Retainer Tinner
532 40 91-67 Rod Pivot

532 19 63-95 X-Piece Hood Stop
532 19 51-61 Stud Fastner

532 19 65-39 Bolt Shoulder

532 40 47-42 Bumper Hood

532 40 61-29 Spacer Fender

873 93 05-00 Nut Lock 5/16-18 unc
532 40 86-06 Trim

532 41 41-10 Clip Retainer Console
532 41 87-41 Console Deck Lift
532 41 78-87 Console Asm. Pedal Control
532 41 63-15 Console Insert RH
532 41 63-17 Console Insert LH
817 60 04-06 Screw Hex Washead 1/4-20 x 3/8
532 11 05-52 Nut, Push

532 43 18-83 Kit Bumper

NOTE: All component dimensions given in U.S. inches

1 inch = 25.4 mm



TRACTOR - - MODEL NUMBER YTH2348 (289570)

DRIVE

{/

drive-tex_K46_pedal_77



TRACTOR - - MODEL NUMBER YTH2348 (289570)

DRIVE

KEY PART

NO. NO. DESCRIPTION

1 aeeee-- - Transaxle, TUFFTORQ K46 BT
(See Transaxle breakdown)

2 532 12 35-83 Key

15 81913 13-16 Washer 13/32 x 13/16 x 16 Ga.

17 532 41 36-78 Spring, Brake

26 532 19 96-79 Spring Return Cruise

29 53240 38-06 Rod, Brake

33 81200 00-01 Ring E

35 532 19 95-91 Rod, Brake, Park

42 532 12 48-72 Cover, Foot Pedal

49 87211 06-14 Bolt

50 532 19 43-27 Pulley Idler Flat

51 873 90 06-00 Lock Nut 3/8-16

52 532 19 43-26 Idler V-Groove 910" Offset

56 532 13 09-69 V-Belt, Drive

64 532 19 78-65 Shaft Asm. Pedal Brake Control

73 874 49 05-44 Bolt Hex Fighd 5/16-18 Gr. 5

80 532 41 00-24 Bracket Strap Torque

92 874 76 05-20 Bolt Fin Hex 5/16-18 unc x 1.25

99 53241 57-42 Rod Spring Bypass

116 873 90 05-00 Nut Lock Hex Flange 5/16-18

125 817 00 05-12 Screw 5/16-18 x 3/4

143 817 49 05-08 Screw 5/16-18 x 1/2

153 532 12 47-88 Retainer Spring

159 876 02 04-12 Pin Cotter 1/8 x 3/4

160 532 16 94-84 Retainer Clip

161 532 10 57-09 Spring, Return, Clutch

163 532 40 10-34 Rod Pedal Control

166 532 42 91-64 Nut Push

167 532 40 52-57 Latch Brake Parking

170 532 19 43-22 Keeper Belt Centerspan

35

KEY PART

NO.

171
183
184
185
186
187
188
189
190
196
197
205
206
207
208
209
210
211
213
214
215
216
221
222
225
226
230

NO. DESCRIPTION

872 11 06-16 Bolt RDHD SQNK 3/8-16 unc x 2
532 13 70-57 Spacer Split

532 40 31-18 Handle Parking Brake

872 11 06-22 Bolt Rdhd 3/8-16 unc x 2-3/4 Gr. 5
532 19 43-21 Spacer Retainer

819 13 32-10 Washer

532 19 43-23 Link Clutch Ground Drive

532 19 43-17 Bellcrank Ground Drive

532 19 43-18 Keeper Bellcrank Ground Drive
817 00 06-16 Screw 3/8-16 x 1

532 19 58-04 Bracket Clutch Anti-Rotation
532 12 17-48 Washer

532 19 78-67 Bracket Mount Latch Cruise
532 19 78-68 Latch Control Cruise

532 19 78-69 Gear Sector Control Cruise
532 19 95-92 Rod Control Cruise

532 40 09-80 Rocker Asm. Pedal Control
532 12 01-83 Bearing Nylon

532 40 31-19 Knob Control Cruise

532 42 12-63 Pedal Forward

532 40 17-23 Pedal Reverse

532 19 61-31 Bracket Pulley Idler

532 40 31-87 Retainer Spring Clip Handle
879 21 20-10 Washer 21/32 x 1-1/4 10 Ga.
532 40 33-19 Keeper Belt Trans.

532 40 15-64 Bracket Mount Torque

532 18 89-67 Washer Hardened

NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm



TRACTOR - - MODEL NUMBER YTH2348 (289570)
ENGINE

SPARK ARRESTER KIT

engine-tex_bs-2cyl_64

36



ENGINE

TRACTOR - - MODEL NUMBER YTH2348 (289570)

KEY PART

NO. NO. DESCRIPTION

1 - Engine B&S Model No. 445577
1187-B1

2 53214 97-23  Muffler

9 532 19 43-20  Keeper Belt Engine

11 532 40 00-08  Clutch Ogura

12 532 40 50-97  Pulley Engine

15 5324000-21 Tank Fuel

18 5324302-17 Cap

20 532 42 35-02  Control Throttle

21 532 41 63-58  Screw #10 x 0.750 BOS Thread

28 5324011-35  Fuel Line

29 532 1371-80 Spark Arrester Kit

37 5321234-87 Clamp Hose

41 5321261-97 Washer1-1/20Dx 15/321D x.250

42 81004 07-00 Washer Lock 7/16

45 87351 04-00 Nut Keps Hex 1/4-20 unc

62 53214 66-29 Shield Heat Muffler

69 5321653-91 Gasket

70 5321599-55 Exhaust Tube LH

71 532 16 05-89  Exhaust Tube RH

79 5321839-06 Screw Socket Head 5/16-18 x 1

81 532 14 84-56  Tube Drain Oil Easy

82 5324282-87 Plug Drain Oll

84 81706 06-20 Screw 3/8-16 x 1-1/4

85 53217 39-37 Bolt 7/16-20x 4

87 53217 18-77 Bolt 5/16-18 x 3/4

90 8170006-16 Screw 3/8-16 x 1

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

For engine service and replacement parts, call the toll
free number for your engine manufacturer listed below:

Briggs & Stratton

1-800-233-3723

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive Engi-
neers) code J1940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained and cor-
rected in accordance with SAE J1995 (Revision 2002-05). Torque values are derived at 3060 RPM; horsepower values are
derived at 3600 RPM. Actual gross engine power will be lower and is affected by, among other things, ambient operating
conditions and engine-to-engine variability. Given both the wide array of products on which engines are placed and the va-
riety of environmental issues applicable to operating the equipment, the gas engine will not develop the rated gross power
when used in a given piece of power equipment (actual “on-site” or net power). This difference is due to a variety of factors
including, but not limited to, accessories (air cleaner, exhaust, charging, cooling, carburetor, fuel pump, etc.), application
limitations, ambient operating conditions (temperature, humidity, altitude), and engine-to-engine variability. Due to manu-
facturing and capacity limitations, Briggs & Stratton may substitute an engine of higher rated power for this Series engine.

37



TRACTOR - - MODEL NUMBER YTH2348 (289570)
STEERING ASSEMBLY

: : -4
- | 0@
_ ~ : R
steering-tex_ HUSQSR_20 T~ e =/
e~ SN

53 8
13
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 532 41 64-80 Wheel, Steering 51 873 94 08-00 Nut Hex Jam Toplock 1/2-20 unf
2 532 19 59-68 Axle Asm., Front 53 532 18 89-67 WasherHardened.793x1.637 x.060
4 532 40 30-87 Spindle Asm., LH 57 532 19 72-46 Bracket Upstop
5 532 40 30-88 Spindle Asm., RH 58 532 19 47-47 Bolt Shoulder Sector Pivot CFM
6 532 12 49-31 Bearing, Race Thrust Harden 59 532 19 47-48 Washer Thrust Sector Steering
7 532 12 17-48 Washer 25/32 x 1-5/8 x 16 Ga. 60 87397 10-00 Nut Flange Lock 5/8-11
8 812 00 00-29 Ring, Klip #T5304-75 61 532 19 47-40 Draglink, LH
9 532 12 12-32 Cap, Spindle 62 532 19 47-41 Draglink, RH
13 53212 17-49 Washer 25/32 x 1-1/4 x 16 Ga. 63 817 00 05-12 Screw 5/16-18 x 3/4
14 810 04 06-00 Washer, Lock Hvy Hicl Spr 3/8 64 532 19 98-49 Retainer Clip Spring Steering
15 873 54 06-00 Nut, Crown Lock 3/8-24 unf 66 87102 07-48 Bolt Hex Fghd 7/16-14 x 3 Serr
16 532 40 82-19 Shaft Steering 67 532 19 47-37 Bushing PM Front Axle
19 53219 47-29 Plate Steering 68 87390 07-00 Nut Lock Flange 7/16-14 Gr. 5
21 532 18 67-37 Adapter, Wheel Steering 69 53219 91-62 Washer 1.5 x .505 x.118
22 53242 05-37 Support Strg. Lower 70 532 19 61-97 Bracket Deck Susp. Front
26 53241 59-87 Insert, Wheel Steering
28 81700 06-12 Screw 3/8-16 x 3/4
35 53219 47-32 Gear, Sector Plate NOTE: All component dimensions given in U.S. inches

45 81918 38-12 Washer 9/16 ID x 2-3/8 OD 12 Ga. 1 inch = 25.4 mm

38



TRACTOR - - MODEL NUMBER YTH2348 (289570)
SEAT ASSEMBLY

—h

seat-tex_6.5SL_3

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 532 42 40-68 Seat 40 532 19 76-61 Handle Slide Seat

2 532 18 01-66 Bracket Pivot Fender 41 532 19 82-00 Spring Latch Seat

3 532 14 06-75 Strap, Asm Fender 43 874 76 06-12 Bolt Fin Hex 3/8-16 unc x 3/4
6 873 80 06-00 Nut, Lock w/Ins. 3/8-16 unc 44 819 13 38-12 Washer 13/32 x 2-3/8 x 12 Ga.
7 532 12 41-81 Spring, Seat Cprsn

8 532 17 18-77 Bolt 5/16-18 unc x 3/4 w/Sems

10 532 19 69-77 Pan, Seat
21 532 17 18-52 Bolt, Shoulder 5/16-18
37 873 80 05-00 Nut, Lock 5/16-18 unc

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

39



TRACTOR - - MODEL NUMBER YTH2348 (289570)

MOWER DECK

48_Deck_tex_26_r1

40



MOWER DECK

KEY PART

NO. NO. DESCRIPTION

1 532 40 35-82 Deck Weldment Mower

6 532 19 72-48 Cover Mandrel LH

7 532 19 91-02 Cover Mandrel RH

8 532 19 30-03 Bolt/Washer Asm. 7/16-20 unf
11 532 18 00-54 Blade High Lift

-- 532 17 39-21 Blade Mulching

12 53240 48-51 Rod Anti-Sway

13 53218 72-91 Shaft Asm. w/Lower Bearing
14 532 18 72-81 Housing, Mandrel

15 532 11 04-85 Bearing, Ball, Mandrel

16 81913 13-12 Washer 13/23 x 13/16 x 1 2 Ga.
17 87211 05-05 Bolt Carr. 5/16-18 x 5/8

18 872 14 05-05 Bolt RdHd 5/16-18 unc x 5/8
19 532 19 42-08 Pin Cotter 5/16 Bowtie Lock
20 53217 43-78 Baffle Vortex

21 873 68 05-00 Nut, Crownlock 5/16-18 unc
24 532 10 53-04 Cap Sleeve

25 53217 81-02 Spring, Torsion

26 532 11 04-52 Nut, Push

27 532 18 17-07 Deflector Shield

29 53213 14-91 Rod, Hinge

30 53217 39-84 Screw, Thdroll Washer Head
31 532 18 76-90 Washer, Spacer Mower

32 532 15 35-32 Pulley, Mandrel

33 53240 02-34 Nut, Flg. Top Lock

39 53219 73-80 Pulley, Idler, 4.50 HUB

43 53219 60-65 Arm, Idler

46 532 13 77-29 Screw, Thdroll. 1/4-20 x 5/8
47 532 19 72-42 Belt Drive Deck

48 532 19 73-79 Pulley Idler 4.50 Raw

TRACTOR - - MODEL NUMBER YTH2348 (289570)

41

KEY PART

NO.

NO. DESCRIPTION

873 90 06-00 Nut, Lock Flg. 3/8-16 unc

817 49 06-36 Screw 3/8-16 x 1-1/4 unc

532 19 31-97 Pulley Idler

872 11 06-12 Bolt Carriage 3/8-16 x 1-1/2Gr. 5

532 17 85-15 Washer Hardened

532 19 61-05 Spring Drive

872 11 05-08 Bolt Rdhd Sqgnk 5/16-18 x 3/4

532 19 74-51 Rod Tension Relief

532 19 34-06 Bolt, Shoulder

532 17 48-73 Gauge Wheel

819 13 20-12 Washer 13/32 x 1-1/4 x 12 Ga.

532 18 75-57 Bushing Tension Relief

873 90 07-00 Nut Lock Flange 7/16-14 Gr. 5

532 19 51-61 Stud Fastener w/"D" Anti-Rotation

873 90 05-00 Nut Lock Hex Flange

532 19 51-85 Arm Susp. Mower Rear

532 19 65-39 Bolt Shoulder

872 14 07-16 Bolt Carr Sqnk 3/8-16 x 2-1/4

532 15 29-27 Screw TT 10-32 .5 .3/8

532 41 55-98 Port Washout

532 41 64-05 Coupling Quick Connect

532 18 72-92 Mandrel Assembly (Includes hous-
ing, shaft assembly, and bearing
only - pulley/nut/washer and blade
bolt/washers not included)

532 43 18-25 Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm



MOWER LIFT

KEY PART

NO. NO.

2 532 42 20-27
3 532 19 52-31
7 532 41 15-55
10 532 1963-14
87 53219 42-09
88  5324107-10
89 8191919-12

TRACTOR - - MODEL NUMBER YTH2348 (289570)

DESCRIPTION

Shaft Asm., Lift

Lever Asm., Lift RH

Grip, Lever

Spring Torsion

Pin Cotter 7/16 Bow Tie Lock
Spring Lift Assist

Washer Clear Zinc

42

KEY PART

NO. NO.

90 53219 42-08
91 532 19 51-81
97 81700 06-12
98 532 19 52-64

DESCRIPTION

Pin Cotter 5/16 Bow Tie Lock
Link Lift Susp Mower Rear
Screw HEXWSH THDR 3/8-16x3/4
Link Lift Susp. Front Mower

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER YTH2348 (289570)
BRIGGS ENGINE - MODEL NUMBER 445577, TYPE NUMBER 1187-B1

| 48 SHORT BLOCK |
| 1058 OPERATOR'S MANUAL |
| 1329 REPLACEMENT ENGINE |

| 1330 REPAIR MANUAL |

LIQUID GASKET AND THE
BREATHER GASKET ARE
INTERCHANGEABLE

| 1036 EMISSIONS LABEL |

305A % 3058 W

1013

43



TRACTOR - - MODEL NUMBER YTH2348 (289570)
BRIGGS ENGINE - MODEL NUMBER 445577, TYPE NUMBER 1187-B1

121 CARBURETOR OVERHAUL KIT

© 163 o o —o—~¢o
51 7D
2

104 =—

276 67
276A © 987
137
105 {1 © 1124 o0
150 633 0 1353 ©

358 ENGINE GASKET SET

El:
QQQQO

0 )
51A O QO
Q
Sl

B 0
798 5 617@
@

e

% ©Q
&

~




TRACTOR - - MODEL NUMBER YTH2348 (289570)
BRIGGS ENGINE - MODEL NUMBER 445577, TYPE NUMBER 1187-B1

125

| 118A ] 118
)
& &

—

45



KEY PART
NO. NO.
1 793564
2 499585
3 + 391086s
4 796230
5 796231
5A 796232
7 @ 693997
8 792185
9 <« 690937
10 697551
11 792184
12 - 697227
13 793988
15 690946
16 796540
20 - 795389
22 694966
23 691053
24 222698s
25 792023
792072
26 793561
792073
27 690975
28 696581
29 699699
32 690976
33 697576
34 792200
35 694865
36 694865
40 690964
42 499586
45 690977
46 790562
48 698172
50 695241

51 <0+ 795123
51A @+ 690950

53 690951
54 699816
73 494439
74 698425
75 691056
95 690718
98 699721
104 + 694918
105 + 698537
108 699723
117 791501
117A 791502
118 695415
118A 843099
121 792455
125 796259

TRACTOR - - MODEL NUMBER YTH2348 (289570)
BRIGGS ENGINE - MODEL NUMBER 445577, TYPE NUMBER 1187-B1

DESCRIPTION

Cylinder Assembly
Bushing/Seal Kit (MagnetoSide)
Seal-Oil (Magneto Side)
Sump-Engine

Head-Cylinder (Cylinder #1)
Head-Cylinder (Cylinder #2)
Gasket-Cylinder Head
Breather Assembly
Gasket-Breather (Liquid Gasket
and The Breather Gasket Are
Interchangeable)

Screw (Breather Assembly)
Tube-Breather
Gasket-Crankcase

Screw (Cylinder Head)
Plug-Qil Drain

Crankshaft

Seal-0il (PTO Side)

Screw (Crankcase Cover/Sump)
Flywheel

Key-Flywheel

Piston Assembly (Standard)
Piston Assembly (020” Oversize)
Ring Set (Standard)

Ring Set (.020” Oversize)
Lock-Piston Pin

Pin-Piston

Rod-Connecting

Screw (Connecting Rod)
Valve-Exhaust

Valve-Intake

Spring-Valve (Intake)
Spring-Valve (Exhaust)
Retainer-Valve

Keeper-Valve

Tappet-Valve

Camshaft

Short Block

Manifold-Intake
Gasket-Intake

Gasket-Intake

Stud (Carburetor)

Screw (Intake Manifold)
Screen-Rotating

Screw (Rotating Screen)
Washer (Flywheel)

Screw (Throttle Valve)
Kit-Idle Speed

Pin-Float Hinge

Valve-Float Needle
Valve-Choke

Jet-Main (Standard) (Left)
Jet-Main (Standard) (Right)
Jet-Main (High Altitude) (Left)
Jet-Main (High Altitude) (Right)
Kit-Carburetor Overhaul
Carburetor

46

KEY
NO.

130
131
133
135
137 +
141
142
146
150
160
163
177
186
187
188
192
197
209
211
212
216
217
219
220
221
222
227
231
240
250
252
265
267
276
278
287
304
305
305A
305B

309
310
332
333
334
337
358
385
387
404
415
415A
418
431
445
447

PART
NO.

690993
499805
699724
699729
690994
796228
699726
690979
690995
699727
691001
691031
796532
791766
697551
690083
697820
796224
796225
695238
796229
695409
793338
690412
841026
796226
796223
690718
691035
690957
690956
691024
792629
794271
792651
691108
796597
691005
698336
790690

497595
690323
691059
691060
691061
491055s
694012
697551
808656
690442
794903
690283
795912
790816
499486s
691003

DESCRIPTION

Valve-Throttle

Kit-Throttle Shaft
Float-Carburetor

Tube-Fuel Transfer
Gasket-Float Bowl

Kit-Choke Shaft
Nozzle-Carburetor

Key-Timing

Gasket-Nozzle
Retainer-Solenoid (Brass)
Gasket-Air Cleaner

Seal-O Ring (Dipstick)
Hose-Connector (Oil Drain Hose)
Line-Fuel (Cut to RequiredLength)
Screw (Control Bracket)
Adjuster-Rocker Arm

Screw (Back Plate)
Spring-Governor (Yellow/Black)
Spring-Governed Idle (Orange)
Link-Throttle

Link-Choke

Spring-Choke Return
Gear-Governor

Washer (Governor Gear)
Cup-Governor

Bracket-Control
Lever-Governor Control

Screw (Choke Valve)

Filter-Fuel

Retainer-Breather

Collector-Oill

Clamp-Casing

Screw (Casing Clamp)
Washer-Sealing (Aluminum)
Washer (Governor Control Lever)
Screw (Dipstick Tube)
Housing-Blower

Screw (Blower Housing)

Screw (Blower Housing)

Screw (Blower Housing) (Blower
Housing to Intake Elbow)
Motor-Starter

Screw (Starter Motor)

Nut (Flywheel)
Armature-Magneto

Screw (Magneto Armature)
Plug-Spark

Gasket Set-Engine

Screw (Fuel Pump)

Pump-Fuel

Washer (Governor Crank)

Plug (Oil Pressure Switch Hole)
Plug (Intake Manifold)
Plate-Carburetor

Elbow-Intake

Filter-Air Cleaner Cartridge
Screw (Air Guide Cover) (Long)



KEY
NO.

447A
462
467
474
501
505
510
512
513
523

525
526
544

552
552A
562
573
601
601A
615
616
617 +

628
633

635
654
668
672
691
697
703
718
742
750
783
788
789
798
801
802
803

847
850

851
865
865A
865B
868 Q-

PART
NO.

697551
691261
691008
696458
691185
691029
696541
796530
692024
691036
691032
691037
697551

690552
690553
690311
790444
791850
691038
698290
691045
697891

697551
699813

66538s
690958
691215
690234
790574
690372
691010
690959
690328
796208
695708
793145
698330
697890
691283
691286

499602
100106

493880s
691012
796541
691015
690968

TRACTOR - - MODEL NUMBER YTH2348 (289570)
BRIGGS ENGINE - MODEL NUMBER 445577, TYPE NUMBER 1187-B1

DESCRIPTION

Screw (Air Guide Cover) (Short)
Washer (Starter Cable)
Knob-Air Cleaner

Alternator

Regulator

Nut (Governor Control Lever)
Drive-Starter

Hose-Oil Drain

Clutch-Drive

Dipstick

Seal-Dipstick Tube
Tube-Dipstick

Screw (Regulator)
Armature-Starter (Service by
497595 Starter Motor Only,
Reference 309)
Bushing-Governor Crank
Bushing-Governor Crank
Screw (Governor Control Lever)
Plate-Back

Hose-Clamp (Green)
Hose-Clamp (Black)
Retainer-Governor Shaft
Crank-Governor

Seal-O Ring (Intake Manifold)
(Red)

Screw (Fuel Pump Bracket)
Seal-Choke/Throttle Shaft
(Choke Shaft)

Boot-Spark Plug

Nut (Carburetor)

Spacer (Rotating Screen)
Gasket-Carburetor Plate
Seal-Governor Shaft

Screw (Drive Cap)

Clip

Pin-Locating

Retainer-E Ring

Screw (Oil Pump Cover)
Gear-Pinion

Bracket-Fuel Pump
Harness-Wiring

Screw (Rocker Arm)
Cap-Drive

Cap-End

Housing-Starter (Service by
497595 Starter Motor Only,
Reference 309)

Dipstick/Tube Assembly
Sealant-Liquid (Used to Seal
Breather Assembly and Rocker
Cover)

Terminal-Spark Plug
Cover-Air Guide (Cylinder #1)
Cover-Air Guide (Cylinder #2)
Cover-Air Guide (Cylinder #3)
Seal-Valve

47

KEY PART
NO. NO. DESCRIPTION

877 790544 Wire/Connector-Alternator

883 « 690970 Gasket-Exhaust

914 691127 Screw (Rocker Cover)

918 793147 Hose-Vacuum

943 « 796222 Seal-O Ring (Oil Pump Cover)

947 699728 Solenoid-Fuel

965 796221 Cover-Oil Pump

967 273638s Filter-Pre Cleaner

968 791242 Cover-Air Cleaner

975 499810 Bowl-Fuel

987 + 691000 Seal-Throttle Shaft

1005 791236 Fan-Flywheel

1013 690954 Nipple-Qil Filter

1017 796214 Screen-0il Pump

1022 @+ 690971 Gasket-Rocker Cover (Liquid
Gasket and Rocker Cover
Gasket are Interchangeable)

1023 793146 Cover-Rocker (Cylinder #1)

1023A 499600 Cover-Rocker (Cylinder #2)

1024 796220 Pump-Oil

1026 690981 Rod-Push (Steel)

1026A 690982 Rod-Push (Aluminum)

1027 492932s  Filter-Oil

1029 690972 Arm-Rocker

1036 Label-Emissions (Available
from a Briggs & Stratton
Authorized Dealer)

1051 691265 Ring-Retaining

1054 280275 Tie-Cable

1058 276245 Operator’'s Manual

1059 698516 Kit-Screw/Washer

1070 791680 Screw (Flywheel Fan)

1090 691293 Retainer-Brush

1095 694013 Gasket Set-Valve

1000 791959 Pivot-Rocker Arm

1119 691183 Screw (Alternator)

1124 690988 Seal-O Ring (Fuel TransferTube)

1126 690991 Screw (Fuel Transfer Tube)

1127 690992 Screw (Float Bowl)

1128 690990 Screw (Carburetor Nozzle)

1329 44Q777-

0037 Replacement Engine

1330 273521 Repair Manual

1342 699731 Extension-Fuel Transfer Tube

1353 699725 Seal-O Ring (Fuel Transfer
Tube Extension)

* Included in Engine Gasket Set, Key. No. 358
@ Included in Valve Gasket Set, Key No. 1095
+ Included in Carburetor Overhaul Kit, Key, No. 121

NOTE: All component dimensions given in U.S. inches,
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER YTH2348 (289570)
TUFFTORQ TRANSAXLE MODEL NUMBER K46BT

MODEL K46BT
7A646084180

ACTUAL PARTS
MAY NOT APPEAR
AS SHOWN

N

\'\“ . | |
) A

= Al
e

).‘
N[
& “I A1/

R INHE. S
N J, | € ‘.!{/!4
N,

@
S0 7] A
© "4{{ '(’ (’ \‘\'
& T" DA
\ Q|
S

)
=

48



TRACTOR - - MODEL NUMBER YTH2348 (289570)
TUFFTORQ TRANSAXLE MODEL NUMBER K46BT

KEY PART

NO. NO.

7 532 41 43-95
8 532 41 43-96
9 532 41 43-97
10 532 41 59-23
13 532 41 43-98
15 532 41 43-99
16 532 41 44-00
19 532 41 44-01
20 532 41 44-02
33 532 41 44-03
34 532 41 44-04
35 532 41 44-05
53 532 41 44-31
55 532 41 59-24
58 532 41 59-25
59 532 41 59-26
60 532 41 59-27
72 532 41 44-07
76 532 41 44-08
78 532 41 44-09
80 532 41 44-10
81 532 41 44-11
82 532 41 44-12
83 532 41 44-13
84 532 41 44-14
85 532 41 44-15
86 532 41 44-16
87 532 41 44-17
90 532 41 44-18
91 532 41 44-19
95 532 41 48-50
96 532 41 44-20
115 532 41 59-28
116 532 41 59-29
117 532 41 59-30

DESCRIPTION

Vent Valve 15
Magnet

Magnet Holder

Pump Shaft/Bearing Kit
Bypass Lever
Sealing Cap 30

Snap Ring C 35
O-Ring 1a P10a
Seal Tc 153507
Pump Shaft (Standard)
E-Ring 15

Bearing 6202c3
Control Lever F
Washer 12

Roll Pin 6 * 40
O-Ring 1aP14

Nut 12

Seal 19*32*8
Brake Lever

Brake Return Spring
Spring PIn 5 * 32
0-Ring 1a P12
Spring Pin 4* 16
Spine Collar

Pulley L

Fan, Black

Wave Washer

Snap Ring

Spring Pin 3.0a* 20
Oil Seal 16 * 22 *.03
Spring Pin 3.0a*16
Roll Pin 3.5* 40
Switch 6440-11 Delta
Switch Bracket
Tapping Screw 8 * 20

NOTE: All component dimensions given in U.S. inches.
1inch =25.4 mm

49



SERVICE NOTES

50



SUGGESTED GUIDE FOR SIGHTING SLOPES FOR SAFE OPERATION

~

o
AAA2'42'22224'22222 ’\ <N /Aa/*imi* % 3 3

)
-

~
~
—~—

ONLY RIDE UP AND DOWN HILL,
NOT ACROSS HILL

O,

15 DEGREES MAX.

'

m WARNING: To avoid serious injury, operate your tractor up and

down the face of slopes, never across the face. Do not mow
slopes greater than 15 degrees. Make turns gradually to prevent
tipping or loss of control. Exercise extreme caution when
changing direction on slopes.

1. Fold this page along dotted line indicated above.

2. Hold page before you so that its left edge is vertically parallel to a tree
trunk or other upright structure.

3. Sight across the fold in the direction of hill slope you want to measure.

4. Compare the angle of the fold with the slope of the hill.

51



800¢ 69282 ON ‘@noleyn

Peoy 3jlirsajels 6vEL
VNHVADSNH

“eale InoA Ul Jajielal B 1o} Z9ANSNH

-008- | Buies Aq 1o Aiojoaaip suoydsie [e00] 8y} Jo sabed MOJ[BA, BUi UBNoIY} Paleoo] Ajlewiou aq ued Jajielal euleAbsny

pazuoyine uy ‘Aueiem siy} Ag pe1enod jou ase sebireyo Aiealjep pue dn-yoid ‘ewnumoq "esuadxa s Joumo ay} 1e palaAliep

8¢ 1snw Jonpo.d 8y ainjiey Jo wajqoid [euonesado sy} jo ayep wolj sAep (0€) AuIyl uey Jeye| ou ‘Jauuew Ajpwiy e ul Jajiels)
euIeADSNH PazLoYINe Ue 0} PaIdAIlep a4 1SN BAI08)Jep 8q 0} panaljaq }onpoid sy} ‘Ajueiiem siy} Jo Hjauaq ay} Uielqo o)

“19|1ejo1 Bul|jes 8y Jo SsaIppe pue sweu 819|dwod pue Jaquinu [BUSS “agquinu [apow ‘paseyaind ayep apnjoul isnw
jooud siy| “8oIAIBS AJUBLIEM UIRIGO O} J8PIO Ul JojIejel BuleAbSNH paziioyine sy} 0} pajussald 8q isnw eseyoind Jo Jooid

"80I\IBS 9[eS-}S0d 8Jey|I10.) O} PUB AjuBLIEM B} WIILUOD 0} JOpIO Ul
aseyaind Jo ajep ay} woly SAep (Q1) us) UIyIM pajiew aq pinoys pled siy| ‘Auedwo?) uspier) ¥ 1s8104 euieabsnH 0} pajiew
pue no pa| Auedoid si pie) uonensiBay Ajuelepy oY) Tey) urepad axew o} Aujiqisuodsai s Jajieley pue s JaumQ aui St i

NOLLVH3AISNOO ALNVHHVM NIVLE0 OL 3H4NA300Hd -9 NOILO3S

“JaWOISND 8y Ym Aje|os Sisal ‘g uonoes

u paurejdxe se ‘aseyaind JO Jooid “UOIEN[EAS 10} JS|BJe) BUIBADSNH POZLOYINE UE 0} S| SE PaJaAlep g ‘pasn aq 1ou

pinoys 1onpoud 8y} 4n220 ainjre) 1o wajgod [euopeiedo Ue pjnoys ‘[enuew s Jojeied/sJ8umQ 8y} JO UOI08S 8ouBUBUIRL
2y} Ul uspum se deaydn [eseusb pue abelo}s ‘uolelado ‘@ourUSIUEW ‘DB B|BUOSESI HGIUXS JSNW JonpoJd By ]

S3ILMIFISNOdS3H H3INO1SNI :S NOILO3S
"alels 0} ajels woiy Aea yaiym sjybu ssylo aney osfe Aew noA

pue ‘syybu [ebs) oyoads noA senlb Auesem siyl noA o) Aldde jou Aew suoisnjoxa Jo suoneNwl| 8A0ge By} oS ‘sise| Ajuelrem
paydwi ue Buoj moy uo suoieyw| Jo ‘sebewep [eiusnbasuod Jo [ejuspIoUl JO UOISN|OXS B} MOJ[E 10U Op SJe)s 8WoS

'S10NA0Hd d3dN.LOVANNYIN A1SNOIATHd

31vadn OL NOILYDIT90 IWNSSY L ON S30A ANV ‘FOILLON LNOHLIM LONA0Hd JHL 40 NDISIA IHL IAOHNI
HO FONVHO OL 1HOIH FHL SIAHISIH VNHVADSNH LNIWILVLS ALNVHHVM Q3LINIM IHL NI d3NI43d

SV dOId3d ALNVHHYM JHL OL NOLLYHNAd NI d3LINM SI SLONA0Hd 3S3HL NO 3SOddNd HY1NOILHvd

V HO4 SSINLIJ HO ALITIGVINYHOHIN 40 ALNVHHVM A3ITdNI ANV ‘MY 318V0I1ddV A9 d3LI9IHOHd
AIN31LX3 3HL OL 1d30X3 S10NA0Hd ISTHL NO ALNVHHVYM A3IMdINI HO SS3HdX3 ANV 40 HOV3dg

HO4 S3OVIAVA TVILNINOISNOD HO TV.LNIAIONI ANV HO4 378VIT 39 LON TIVHS YNHVADSNH "H3ISYHOHNd
3HL 40 AJIN3H FAISNTOXT FHL SI ALNYHHVM SIHL HIANN a3dINOHd SY LNJNIOV1d3H HO Hivd3d

"anoqe ay} Jo Aue Jaye Bulndo0 asn panunuod 0} anp sjuauodwiod Jo sped o} abewep [euonippy (1)

110 ‘sme| a|qealjdde Aue yyum Aldwoo oy |iey 0} Jonpoid sy} sesned Jo ‘Ayjiqeinp Jo ‘Aiojes

‘uonelado ‘souewiopad sjonpoid ayy syaye Jo 1onpoid By} Jo asn papusiul 8y} 8BUBYD Jey) SUOIBIIHIPOW JO SUoleld)Y ()
‘eurenbsnH Aq

paysiuiny }98Ys UORONJISUI JO [enuBWw S JojesadQ/s JaumQ aU} Yim 80Uepiode Ul Jun 8y} Ulejuiew Jo ajesado o} ainjied (g)
‘sjiqey asn Jo a6elo)s 1081100Ul 0} BNP UONOBS) SSIOAPE

Aue Jo ‘UoIS01109 ‘}sni ‘ainsiow ‘SanIseiqe ‘UIp ‘|Bny afess Bulpnjour ‘os|bau pue aouabiifisu ‘esnsiw ‘esnae ‘JuapIody (1)
:Buimoy|o} sy woly Bunnsai syosep 03 sjqedlddeur aq |[eys Aueiiem siy |

SNOILLVLINIT ANV SNOILd3IOX3 ¥ NOILO3S

Jainjoenuew auibus Aued payy Ag painjoenuew

ale yolym suonenfal yd3 pue || 43|1-gayvD Yum Aidwoo o} Aessaoau syusuodwiod wialsAg [04uo) uoissiwg (9)

"afewep uoiseige pues Yim syoap Buimow Jawnsuod Jo [eidsswwo)) (G)

‘JaJnjoenUBW Y} 0}

jss 8q pjnoys Ajuesem Jojy swiepd e ‘Aiuessem e sanb yoiym Aped paiyy e Aq paianod aie sjuswiyoee uspseb pue umeT ()
‘Jainoejnuew areudoidde

8y} 0} Juas aq Isnw swieo |je ‘eseyaind jo awi 8y} Je paliddns uonew.ojur Jonpoid sy} yim Bunum ul papiroid se Ajuesem
s Jainjoejnuew aAoadsal ay} Aq palanod aie swa) asay ‘euseAbsny Aq painjoenuew jou swalsAs aAup pue auibul (g)
ubi| Joj0IABIYN O} BNP [elB}eW JO UONEIO|0ISIP [enjeN (2)

‘saui) Jo||1} pue sadol Japels

‘sBnd sueds ‘ureyo mes ‘sBuuds puimal ‘syueougn| ‘sieq apinb ‘siayl ‘swinip yonjo ‘seydin|o ‘sqinq ‘sieidepe ape|q ‘sape|q
‘s)|aq ‘0} payiwi| Jou Ing ‘Buipnjoul ‘asn Jejnbal [ewsou yBNOIY) UIOM SWOJAT YOIYM SWS} SOUBUSIUIBW JOWOISND [BWION (1)
:Auesrem sy} Ag paianod jou are swayl Buimoj|o) ay L

ALNVHHVM SIHL A9 G3H3IAO0D LON SW3LI :€ NOILO3S

‘pouad Ayueirem ayy Buunp diysuewsyom 1o [eLajew ui 108jep
B Jo asneoaq s|ie} Jusuodwod € Ji Joge] Jo sued Joj abeyd Jnoyym sjusuodwod aAnoajep aoejdal Jo Jredal [Im eureAbsnH

ALNVHYVM JH1 H3ANN SNOILYOITH0 S.VNHVADSNH :¢ NOILLO3S

*oseyaind Jo awiy je jonpoud yim Auesem

alesedas e panlgdal sey Jaseyaind sy} yoiym Joy sieinoenuew auibus ped paiyi Aq painoenuew swalsAs suibus jo ped
aJe Yyolym sjusuodwod asoy) Joj }deoxa ‘suoieinbal Y43 pue || Y3|1-guyD Yyum Aidwod o} Aresseoau sjusuodwod wialsAs
|043U00 uoIssiwT “sway Aejdsip pue s|00} ‘suleyd pue sieq Buipnjoul seuossedde ‘sued Jusweoe|dey :Aueiep Aeq 0
"Ajue.1iem Japun palanod jou si Jooqg/eredde aaosjoid ay; Jo ) 8Y] ‘|oge| aIed

8} UO Jainjoejnuew ayy Aq pajels Se Pamoj|o aq SN SUOIONJISUl SOUBUSIUIBW PUB 8JeD ||y "W} Wed Ajuelem e yim
a1j0jeY) 0} pauINn}al aq Isnw 1onpold Alueiiem Japun palanod Jou S| asnde Jo Jea} Jeam [euloN “diysuewsiom pue [eusyew
Ul s}o949p 1o} aseyoind [eulblo s Jawoisno sy} Jo ajep ay} woly Ajuelem Aep-06 e seuseo [aseddy A1ajes euseabsny
‘[enue|y 8inpadoid 3 Ao1j0d Aueiiep) Jajielay 8y Jo ¥oeq 8y} Ul pajedo)

speyd pouad awr Ajueem souaisel uswdinba [euoissejoid ajqesldde e uo shep 06 :Aueriep [euay

'syjuow 9 isity ayy buunp juswaoe|dal 2,001 Ynm Ajuesem pajwi| pareloid Jeah | :salianeg

‘utesay papinoid asimiayio se Jdaoxe asn Jo sesodind Buionpoid swoour Jo Ajediolunw ‘[euoissajold ‘[euoinisul ‘erolawwod
10} pasn jonpoid euseabsnH Aue Jo ‘s1amouw pulyag-yem 009 * 085 SOLSS [9pow ‘Siomoiy} mous ‘siaunid sjod ‘smes

ajod ‘siepunf dwnis ‘siepnd Jamod ‘siswwL} SeUaS Q0| ‘SMES Uleyd yamow dlfewolny :Ajueiepy [elosawwo) Aeq 06

10 81940 Z 4X BuseAbsny yum pajelado aq isnw
MES'(Joge| pue sped) asn [euOISSj01d/[el0IauWI0d J0) SHeYSHUBIO MES UleYD :Ajueirep) Jusuodwio) [euoiipuo) Jes, |
"asn Jo sesodind Buionpoid awooul Jo [euoissejoid ‘feuonniisul ‘[eloIaWwwod

1o} swialsAs uonoaj|od isisse-1amod ‘siawiwin) 86pay ‘siemolq pjay puey ‘siemolq Yoedyoeq ‘siebpa xous ‘siewwi) Buueroy
‘smes Bules|o ‘siapnoysniq ‘siawwl} sauas 00g || ‘osh Buionpoid awooul-uou Jo Ayfediojunw-uou ‘[eUCHNISUILOU
‘leuoissajoid-uou ‘[ejosawwod-uou oy smes ajod pue sieunid ajod Jepunb dwnis ‘sialnd Jomod :Ajueliepy Jeap |
‘soolya Aunn euseabsny :fuersepy Apog JINOH 000‘L 10 JE3A | @ UIRILISMOd INOH 000°C 10 JBdA 2

"90UBPISAI SJBUMO BY} O} PaYLI| USaQ SABY JSnw s Jonpoid Jawnsuod ||y pajels ulasay se jdaoxe ‘esn Buionpoid
SWOOUIUOU JO [BUOHNYISUIUOU ‘[BUOISSB}0IdUOU ‘[BIDJBLIIOOUOU 10} S}onpold [edu108[e pue ‘siswiwil) abpay ‘siamolq
»oedyoeq ‘S1IaMOo|q PIBYPUBY ‘Smes Bules|o ‘SIapnoysniqg ‘SIsWWL) ‘SMES UeYd Jownsuod |[e :Ajueilep) Jownsuo) Jesp g
INJNHINDI NIAHVD B 1SIHO4 HIWNSNOD HO4 ITNAIHIOS ALNVHHVM

"90UBPISaI S JOUMO BU} O} PajiWI| USaq 9AeY Jsnui asn jonpoid

Jawnsuod ||y “palels uiesay se jdeoxe ‘asn Buionpoid swoouiuou IO [euONHISUIUOU ‘[BUOISS8j0IdUOU ‘[BIoIaWWOdUOU

1o} swalsAs uonoaj|od isisse-iamod pue sonpoid [Bo1109]9 ‘SIOMO|] MOUS ‘SIa)|l} ‘SIOMOW PuIyaq Yem [e1oJaWwwoouou

|[e ‘si0joel} uapied pue pieh ‘Ume| |[e ‘Siaply UIN] 0497 [BRUSPISAY |[B ‘Jomow djewoiny :Ajuelle) Jawnsuo) Jeaa g
INTWdIND3 34VD J4NL HINNSNOD HO4 I1NAIHIS AINVHEVM

‘Juswdinba [eiosawwod Buibebus-punoib euseabsny e :Ajuesepy HIWNSNOD PUe TYVIDHININOD JesA 2

'Sd'0’d Uim paddinba-Aiojoey spun o} saijdde os|y ‘500z ‘| isnbny Jaye pjos syun o} seljdde Aueuem maN “Ajuenem
[BI0JBWWOD pUB JaWNSUO0D JedA ¢ - S1aply Uil 0187 HM 8 DM ‘M - SHUN puiyag Yep 81e) unj Joj ajnpayds Auelep
"siojow [9aym pue sdwnd olnelpAy ‘siepl uiny 01z uo sajpulds :Ajueliep) asn [eloJaWwWoY JNOH 0S| 10 JedA €

"asN J0 sINoy 0G| J0 Aluesiem [e10JaWwWod Jeak G :siaply uin) 0197 29 % 71 ‘ZI

"9SN JO SINoY 00S*| 0 AjueLiem JaWNsuUod Jeak G :siapiy uin] 0197 29 8 71 ‘Z1

'asn Jo sinoy 009 JO Ajuesiem [I0JBWIWOD Jeak | :siaply uinl 04dZ ZIN B Z3

(-eouapisas s Joumo ay} Je A|o|os pasn uaym) asn Jo sinoy Q9 40 AJueliem JaWwNSuod Jeak ¢ is1apiy uing 0497 73
'Sd'O’d yum paddinba-Ai0)0e} syun o) saldde os|y "G00z ‘| 1snBny Jaye pjos syun o} salidde Aueiem map)

siaply uiny 019z - Juswidinb3 IHVD J4NL HO4 TINAIHIS AINVHEVM

‘pauinbai aseyaind Jo joold

"Jonpoud pjaypuey uo ssjinpow pue sjiod uoiub| :(uonesidxa Ajuesrem [emul Jaye . ATNO SLHVd,,) fueliep sawnaj]
‘pasinbal aseyaind Jo Jooid “abeyeaiq jsurebe sieys Jawwly pue saul} Ja|} ||V :(1oqe pue sped) Ajuesep awnay
:MoJaq Yoy 18s se Jonpoid ay} Jo pouad Auesepn, sy} Joj aseyaind jo arep ay) woij diysuewyiom pue [eLsiew Ui sjosjep
wioJ} 8814 8q 0} Jeseyound [euiblio sy} o} Jonpoid euleabsny sjuelem (;eureAbsnH,) Auedwo?) uspier) ¥ 158104 euseAbsnH

ALNVHYVM A31INM -1 NOLLO3S

ININILVLIS ALNVHHVM ®m:._m>_uw=I@

@ Hl‘lsq\larr‘aO Printed in the U.S.A.

04.30.10 JA



	REPAIR PARTS
	DECALS
	SCHEMATIC
	ELECTRICAL
	CHASSIS
	DRIVE
	ENGINE
	STEERING ASSEMBLY
	SEAT ASSEMBLY
	MOWER DECK
	MOWER LIFT
	BRIGGS ENGINE
	TUFFTORQ TRANSAXLE




